Lt

PARTS LIST

TMCE-S

TAJIMA

--------




Table of Contents

TMCE-S GENERAL VIEW

CE-1

TMCE-S RIGHT-END BOX

CE-2

TMCE-S LEFT-END BOX

CE-3

TMCE-S LOOPER BASE

CE-4

TMCE-S NEEDLE BAR POSITIONING GEAR BOX

-------- CE-5

TMCE-S ARM
TMCE-S NEEDLE BAR CASE

CE-6
CE-7

TMCE-S X-AXIS DRIVE SYSTEM
TMCE-S Y-AXIS DRIVE SYSTEM

CE-8
CE-8

TMCE-S TENSION BASE
TMCE-S BAR SWITCH BOX

CE-10
CE-11

TMCE-S EMBROIDERY FRAME
TMCE-S OPERATION PANEL BOX

CE-12
--CE-13

TMCE-S POWER SUPPLY BOX
TMCE-S DRIVER BOX

CE-14
CE-15

TMCE-S CONTROLLER BOX

TMCE-S MAIN SHAFT MOTOR ASSEMBLY -

TMCE-S MAIN SHAFT MOTOR

CE-16
-------- CE-17

MAINTENANCE PARTS

CE-18

[Explanation of Marks #’s and % ’s at End of Part No.]

<& Please specify, in the following manrner, your machine model, manufacturing
number and embroidery space when you order us with the parts having % % % %
at the end of the part No. :

Ex. : TMEF-H612
[Model]

(450 X 275)S,. No. 01234
[Emb. Space] [Mfg. No.]

< Please specify the number of needles on your machine’s head in your parts order
by changing the marks # # # # into one of the 4-digit numbers below :

Ex.: The part Number, EF012345 # # # #
4-digit Numbers Machine Type

0300 ............ 3-needle machine
0400............ 4-needle machine
0600 ............ 6-needle machine
0900 ............ 9-needle machine

{9310)



GENERAL VIEW CE-1

TMCE-S

. N

oam.w%

< & Bfm,

QQ/ O OCO
\

(9310)

Lde f/o.\

JIMA

TA

j,__—..ﬁ
L

(76
@




TMCE-S GENERAL VIEW

CE-1

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

6 |Countersunk Head Wood Screw 3.1P%13L 41 |Hexagon Nut M8

7 {No.4 Table Support EF100500 %% %% 42 |Plain Washer Mé

8 |{No.4 Table Support CE090400 %%¥%% 43 |Hexagon Socket Head CapScrew | SS 62066 00CC 1 |MB6%60L

9 |No.1 Table Support CE090100%%%% 44 |V-Belt A03300000000 |A-33

10 |No.3 Table Support CE090300%%%% 45 | Switch Bar EF110900%%%*

11 {No.2 Table Support CE090200 %% %% 46 |Bar Switch Support EF110800%%%%

12 |Table Stand Side Cover CE0823000000 47 |Round Head Wood Screw 5P % 15L

13 |Truss Head Screw SS0105080SD0 |Mb%8L 48 |Fluorescent Lamp EF7401000000 |Optional

14 |Adjusting Bolt EF0809000000 49 |Fluorescent Lamp Stand Pipe EF0812000000 |Optional

15 |Hexagon Nut M20 50 |Fluorescent Lamp Pipe Support EF08130000 00 |Optional

16 |Vibration-preventive Base EF0810000000 51 |Wiring Cover CE082900 % % %%

18 |Hexagon Socket Head CapScrew | SS6206200CC0 |[M6%20L 55 | High-tensile Hexagon Bolt SS9310400TN1 |M10%40L

19 |Operation Panel Stand Pipe CE0828000000 56 |Thread Stand Base CE0925000000

20 |Hexagon Socket Head CapScrew | SS6205100CCO [M5%10L 57 |Thread Stand Shaft CE0945000000

21 (Plain Washer M5 58 |Thread Stand Plate CE092600%x%%x

22 |TAJIMA Brand NamePlate| EF 0814000000 59 |Thread Course CED92700%%%*%

23 |Countersunk Head Screw | SS1104120SD0 |M4%12L 60 |Thread Stand Stud EF0939010000

24 |Stand Stud Bolt EF0808000000 61 |[Hexagon Nut M5

25 |Plain Washer M8 62 |Truss Head Screw SS0104100SDO0 |M4%10L

26 |Hexagon Socket Head CapScrew [ SS6208250CC0 |M8x%25L 63 |Hollow Set Screw $S8206060TNO |M6%6L

27 |Spring Washer M8 64 |Thread Stand Felt EF0940000000

30 |Main Shaft Pulley CED820000000 65 |Pan Head Screw $S4105250SD0 |M5%25L

31 |Needle Bearing HMK122000000 |[HMK-1220 66 |Needle Bar ReciprocatingShaftA | CE 08 1 2 A0 % % % %

32 |12mm Dia. Collar CE0835000000 67 |Needle Bar Reciprocating ShaftB | CE 08 1 2B 0 % % % %

34 |Spring Washer M10 68 |N-Coupling N15015000000 |N-1515

35 |Plain Washer M10 69 | Needle Positiening Drive Shaft A CEO815AOD %% %%

37 |ldler Pulley Base CE0822000000 70 |Needle Positioning Drive Shaft B CE0815BO%¥%%%

38 |ldler Pulley Shaft CE0834000000 71 |Needle Bar Rotation DriveShaltA | CE 0 8 1 3 A0 % % % %

39 |Hollow Set Screw $S8206080TNO |[M6%8L 72 |Needle Bar RotationDrive ShaftB [ CE 08 1 3 B 0 % % %

40 | Hexagon Socket Head CapScrew | SS6208300CC 0 |M8x30L 73 [12mm Dia. Joint 8000000

Note: As for parts with marks # or #, please follow our instructions on Table of Contents, in your parts order.

CEO81



TMCE-S GENERAL VIEW

CE-1

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

74 |Tension Release Shaft A CEO0942A0%%%%

75 |Tension Release Shaft B CE0942BO***x%

76 |10mm Dia. Joint CE0817000000

77 |Looper Drive Shaft A CEO0816A0 %% %%

78 |Looper Drive Shaft B CE0816BO0 % %%%

79 |Table Support Stud EF1001000000

80 |Countersunk Head Screw | SS1106150SC0 |M6%*15L

81 |[No.b Table Support CE090500 %% %%

82 |Table Support Bracket CE0923000000

83 |HexagonSocket Head CapScrew | SS 6206 150CCO0 [M6%15L

84 |Spring Washer Mé

85 |Thread Guide A EF0942A00000 |(White)

85 |Thread Guide B EF0942B000O0O0 [(Red)

86 |Fluorescent Lamp CE7401000000 |50HZ

86 |Fluorescent Lamp CE7401A00000 |60HZ

87 |No.2 Table Lid CE080502%%%%

88 | Operation Panel Stand Bracket CE0827010000

89 {No.1 Table Lid CE080402%%%%

90 |Stand CE0B80102%%%%

91 |Table CE080202%% %%

92 |Arm Support Square Pipe |CE08030 1 % % %%

93 |Fluorescent Lamp EG740100%%%%

94 |Fluorescent Lamp Bracket | EG0817000000

95 | HexagonSocket HeadCapScrew | SS6205150CC0 [M5%15L

96 |Spring Washer M5

97 |HexagonSocket Head CapScrew | SS 620508 0CC0 |M5%8L

98 | Fluorescent Lamp Pipe Base D EF0811D0O0O0O0O0 |Optional

99 |Hexagon Socket Head CapScrew | SS620820CC 00 |M8x%20L

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.




TAJIMA—




TMCE-S RIGHT-END BOX

CE-2

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

2 Right-end Box Lid CE0302000000

3 | Hexagon Socket Head CapScrew | SS6210400CC 0 |M10%40L

4 | Spring Washer M1io

5 | Plain Washer M10

6 |Truss Head Screw SS0105080SD0 |M5%8L

7 | Hexagon Socket Head CapScrew [SS6210350CC 0 [M10%35L

Right-end Box

CE0301040000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMCE-S

LEFT-END BOX CE-3 ——

TAJNMA—



TMCE-S LEFT-END BOX

CE-3

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 Left-end Box CE0401000000 38 | Looper Shaft Timing Pulley CE0426000000

3 |Truss Head Screw SS0105080SD0 |[M5%8L 39 | Hexagon Socket Head CapScrew | §S$6205100CC 0 |[M5%10L

4 |Left-end Box Lid No.2 CE0403000000 40 |Encoder Attaching Plate CE0831000000

5 |Truss Head Screw SS0104050SDO0 |[M4x*5L 41 |Timing Belt T10020012100 [T10-20-121

6 |Main Shaft Pulley CE0820000000 42 |15mm Dia. Sprocket CE0434000000

7 | Driver Sprocket CE0830000000 43 |Roller Chain RS025W157000 |RS-25W157

8 |Angle Pointer CE0439000000 44 [No.13 Shaft CE0416000000

9 |Hollow Set Screw SS8206100TNO |[M6x10L 45 |No.4 Bearing Case CE0404000000

10 | Hexagon Sockst Head CapScrew | SS620618 0CC 0 [M6*x18L 46 |Bail Bearing 6002ZNROO0O0 00| #6002ZNR

11 |Hexagon Socket Head CapScrew | SS6204060CC 0 [M4x6L 47 | No.1 Proximate Switch Base CE0418000000

12 |Hexagon Socket Head CapScrew | SS6206100CC 0 |[M6%10L 48 |Photo-interrupter LE6601000000

13 | Main Shaft CE0806000000 49  |Hexagon Socket Head CapScrew | $S6204080CCO0 [M4x8L

14 |Main ShaftBearingCase |[CE0825000000 50 |Flat Fillister Head Screw SM600910SC00 [964%40%10L

15 |Ball Bearing 6004ZZNR0O0O0 O |#6004Z2Z 51 |No.12 Shaft CE0412000000

16 |Hexagon Nut M10 52 |Rotating Shaft Proximity Disk CE0414000000

17 |Plain Washer M10 53 |Ball Bearing 6201ZNRO0O00O0O0|#6201ZNR

18 |Spring Washer M10 54 |Pulley Tension Base CE04C7000000

19 |Hexagon Socket Head CapScrew [ SS6210400CC 0 |[M10%40L 55 |Hollow Set Screw §S8205050TNO [M5%5L

20 |Lozenge-flange Unit UCFL02040000 |UCFL-204 56 |Hexagon Socket Head CapScrew | $S6206300CC 0 [M6%30L

21 |Hexagon Socket Head CapScrew [SS6203100CC 0 [M3%10L 57 |Hexagon Nut M6

22 |Plain Washer M3 58 |Tension Pulley CE0405000000

23 |Rotary Encoder EF6600000000 59 |Pulley Pin CE0406000000

27 |Hexagon Socket Head CapScrew [ SS6208200CC 0 [M8%20L 60 |Needle Bearing TA1020000000 |TA-1020

30 |No.3 Timing Pulley CEG413000000 61 |[E-ring E80000000000 |E-8

31 |Hollow Set Screw $S8206060TNO |M6x%6L 62 |Plain Washer M8

32 |Hollow Set Screw SS8206080TNO |[N6%8L 63 |Spring Washer L]

33 |Ball Bearing 600422000000 |#6004ZZ 64 |Hexagon Socket Head CapScrew | SS 62083 50CC 0 |[M8%35L

34 | 12mm Dia. Bearing Case Collar CE0415200000 65 |Sprocket Tension Base CE0410000000

35 | 15mm Dia. Bearing Case Collar EG0111000000 66 | Tension Sprocket No.1 Pin CE0411000000

36 |Bearing Case CE0415100000 67 | 10mm Dia. Sprocket Wheel CE0408000000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMCE-S LEFT-END BOX

CE-3

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

68 |Needle Bearing TA1015000000|TA-1015 100 |Left-end Box Lid No.1 CE0402010000

69 |Tension Pin CE0409000000 101 | D-axis Motor Base CE0440000000

70 |V-Belt A03700000000 |A37 102 |M-axis Bearing Case Plate LG0402010000

72 |Looper Drive Gear Box Lid CE0438000000 103 |Ball Bearing 6202ZNROO0OOO0O | #6202ZNR

73 |Looper Drive Cam CE0421000000 104 |Hexagon Socket Head CapScrew | SS6206 150 CC 0 |[M6%15L

74 |Hexagon Socket Head CapScrew | SS6206120CC0 |M6%12L 105 |Left Cover Side Plate Stud LG0403010000

75 |15 mm Dia. Liner CE0435000000 106 |D-axis MotorBase Cover |[CE0441000000

76 | 15mm Dia. Adjusting Washer CE0436000000 107 |Truss Head Screw SS0105060SDO0 |[M5x6L

78 |[No.10 Shaft CE0433000000 108 |Radiating Fin A LG0413000000

79 |Looper Drive Shaft Set Screw CE0437000000 109 |Radiating Fin Fixture FHO706000000

80 |Spline Bearing Case CE0431000000 110 | Hexagon Socket Head CapScrew | SS6205150CC0 |MB*15L

81 |Bearing Collar CE0430000000 111 |Plain Washer M5

82 |Truss Head Screw 'SS0104060SDO0 [M4xbL 112 |Looper Drive Gear Box CE0420010000

83 |10mm Dia. PresserCollar [CE0427000000 113 |Attaching Hole Plug BPOBS1300000

84 |[Ball Bearing 6002ZNROO0OO0O|#6002ZNR

85 |Slide Boss CE0422000000

86 |No0.9 Shaft CE0423000000

87 |Cam Follower KRVO16LLOOOO |KRV-16LL

88 |Stroke Bearing ST1223220000 |S5T122322

89 |No.11 Shaft CE0424000000

90 |Slide Boss Collar CE0429000000

91 |Plain Washer Mé

92 |Needle Bearing TA1210000000 [TA-1210

93 |Thrust Washer AS1226000000 |AS1226

94 {OuterRing GS1226000000 |GS1226

95 |Inner Ring WS1226000000 |WS1226

96 |Ball Bearing 690622000000 |#6906ZZ

97 |30mm Dia. Collar CE0428000000

98 |Bearing Presser Plate CE0432000000

99 [Pulse (Stepping) Motor LG6403000000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



LOOPER BASE CE-4

TMCE-S

(8310)

TAJIMA




TMCE-S LOOPER BASE

CE-4

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 |Looper Base CE0601000000 31 |Plain Washer (Thick) M8

2 |Looper Base Stud CE0614000000

3 |Hexagon Nut M8

4 | Spring Washer M8

5 |Plain Washer (Large) M8

6 |0il Fencing Cover Base CE0613000000

7 |Oil Pan Cover CE0612000000

8 |Looper Collar CE0606000000

9 |Miniature Bearing FLWBC8-14ZZA

10 |Flat Fillister Head Screw SM600905SC00 |9/64%40%5L

11 |Bearing Case Bushing CE0608000000

-
N

Bearing Case

{CE0607000000

-
w

Bearing Collar

CE0O609000000

14 |Needie Plate CE0602000000

15 |Plastic Liner Base CE0603000000

16 | Round Countersunk HeadScrew | SM2 00805 SA 00 |1/8%44%5L
17 | Round Fillister Head Screw SM700906 SA00 |9/64%40%6L
18 |Looper Driven Gear CE0604000000

19 |Looper CE0605000000

20 |Hollow Set Screw SS8203030TNO |M3%3L

21 |Hollow Set Screw $S8205050TNO |M5%5L

22 |Looper Drive Gear CE0610000000

23 |[Looper Gear Cover CE0611000000

24 | Hexagon Socket Head CapScrew | SS 6204 050CC 0 [M4x%5L

25 |Spring Washer M4

26 |Ball Bearing 680120000000 |#6801Z

27 |Hexagon Socket Head CapScrew | SS 6206 150CC 0 |M6%15L

28 |Spring Washer M6

29 | Plain Washer M6

30 |Hollow Set Screw SS8204040TNO [M4xdL
Note: As for parts with marks # or ¥, please follow our instructions on Table of Contents, in your parts order.



CE-5

NEEDLE BAR POSITIONING GEAR BOX

TMCE-S

(9310)

A JIMA




TMCE-S NEEDLE BAR POSITIONING GEAR BOX

CE-5

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 | Needle Bar Positioning Gear Box CE0307000000

2 |Ball Bearing 6201ZNRO0O0O0OQO0 |#6201ZNR

3 |Ball Bearing 680400000000 |#6804

4 |Ball Bearing 620122000000 |#62012Z

5 |Induction Motor CE9101000000

6 |Gear Head 4GK025K00000 |[4GK-25K

7 |Pan Head Screw SS4105600SD1 |M5%60L

8 |Motor 18T Gear CE0308000000

9 18T Gear CE0310000000

10 |54T Gear CE0308000000

11 | Positioning Proximity Disk CE0312000000

12 |Stud Bolt CE0311000000

13 |Positioning Card CE6101000000

14 |Hollow Set Screw $SS8206060TNG |[M6x6L

15 |Hexagon Socket Head CapScrew | SS6203060CCO0 [M3%6L

16 | Hexagon Socket Head CapScrew | SS6206150CCO |[M6*15L

17 | Round Fillister Head Screw SM700908SA00 |9/64%40%8L

18 [No.2 Gear Shaft CE0314000000

19 [15mm Dia. Joint CE0315000000

20 |15mm Dia. Collar CE0826000000

21 |Hollow Set Screw SS8208080TNO [M8x%8L

22 |Taper Pin 4P % 25L

23 |No.1 Gear Shaft CE0313000000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMCE-S ARM CE-6

s

TAHNMA—,



TMCE-S ARM

CE-6

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 |Arm CE0101010000 33 | Thread Suspender AttachingScrew | EF 06 36 000000

2 |HexagonSocket Head CapScrew [ S$S6208250CC 0 [M8%25L- 34 |Cam Shaft Bearing Case CE0122010000

3 {Spring Washer M8 35 |Hexagon Socket Head CapScrew | SS6205120CCO0 [M5%12L

4  |Plain Washer M8 36 |Needle Bearing TA1813000000|TA-1813

5 |Needle Bar Drive Cam CE0102000000 37 |Needle Bearing TA1512000000 |TA-1512

6 |Main Shaft Clutch A CE0103000000 38 | Needle Bar Cam TighteningCollar | EF 0508000000

7 | Clutch Fixing Nut CE0105000000 39 |Hexagon Socket Head CapScrew | SS6205150CCO0 |M5%15L

8 |Fixing Ring CE0104000000 40 |12mm Dia. Needle Collar |CE0127000000

9 |Main Shaft Clutch B CE0106000000 " 41 [No.1Cap CE0130000000

10 | Clutch Pin CE0107000000 42 |[Needle Bearing TA1812000000 [TA-1812

11 |Knob CE0108000000 43 | Needle Bar Rotating Bushing CE0123000000

12 |[Clutch Spring CE0109000000 44 |Spiral Bevel Gear B CE0125000000

13 |[Hexagon Nut M4 45 |Spiral Bevel Gear A CE0124000000

14 {15mm Dia. Collar CE0110000000 46 |Cam Shaft CE0121000000

15 |15mm Dia. NeedleCollar [EF 0208000000 47 |Positioning Cam CE0120000000

16 |Hollow Set Screw $88206060TNO |ME*6L 48 |53T Gear B CE0129000000

17 |Hollow Set Screw $SS8205060TNO |M5x%6L 49 |Hollow Set Screw SS8206100TNO |M6%10L

19 | Needle Bar Drive Arm TriggerSpring |CE 0112000000 50 |Photo-interrupter CE6601000000

20 |Presser Drive Lever CE0114000000 51 |Plain Washer M3

22 {Roller Pin A CE0116000000 52 |Pan Head Screw SS4103060MZ0 |M3x%6L

23 |RollerPin B CE0117000000 53 |Photo-interrupter Base CE0111010000

24 |Roller Pin C CE0118000000 54 |Truss Head Screw SM010906SA00 |9/64%40%6L

25 |Hexagon Nut 11/64 % 40 55 | Hollow Set Screw SS8205080TNO |M5%8L

26 |Hexagon Nut M5 56 |Hollow Set Screw $S8205050TNO |MbxbL

27 |FlatFillister Head Screw SM600805CCO00 |1/8%44%5L 57 |Hexagon Socket Head CapScrew | SS 6208 150CC0 |M8%15L

28 |Eccentric Sleeve CE0119000000 58 |Hollow Set Screw §$S8208100TNO |[M8x10L

29 | Nipple Drive Lever Inner Ring CE0131000000 59 {Cam Cover CE0126000000

30 |Thrust Washer AS1831000000 [AS1831 60 |Fixing Lever Base CE0136000000

31 |Presser Drive Lever Inner ring CE0132000000 61 |Fixing Lever CE0134000000

32 |53T Gear A CE0128000000 62 |Compressed Coil Spring CE0135000000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMICE-S ARM

CE-6
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
63 |Fixing Lever Pin CE0134300000
64 |Needle Bar Drive Arm CE0113010000
65 |Roller Pin D CE0137000000
66 | Flat Fillister Head Screw SM600910SCO0O0 [9/64%40%10L
67 |Nipple Drive Lever CE0115010000
68 |Hollow Set Screw 1/8%44 %251,

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



NEEDLE BAR CASE CE-7

TMCE-S

%
/ \%
h\Y

Vi
iy

® > @

T T R ey >0
L e LT,

(9310)

TAJIMA




TMCE-S NEEDLE

BAR CASE CE-7

Ref No. Description Part No. Remark Ref Ne. Description Part No. Remark

1 |Needie Bar Base CE0201000000 31 |Needle Height Gauge CE0241000000

2 | Hexagon Socket HeadCapScrew | SS6205450CC 1 |M5%45L 32 | Needle Bar Reciprocating Lever Guide | CE 0235000000

3 |Hexagon SocketHead CapScrew | SS6205120CCO0 [M5%12L 33 | Presser Foot Lifting Lever CE0236000000

4 [Needle Bar A CE0202A00000 34 |Dish Washer CE0238000000

5 |Needle Bar Bushing CE0203000000 36 |Stepped Screw CE0237000000

6 |Needle Bar Clamp CE0204000000 36 |[Nipple Bushing CE0212000000

7 |Needle Bar Sleeve CE0205000000 37 |Nipple Lifting Arm CE0217000000

8 |11.11mm Dia. Collar CE0206000000 38 |Nipple Drive Lever Pin CE0215000000

9 | Needle Bar Reciprocating Lever CE0208000000 39 | Hexagon Socket Head CapScrew | SS6204100CCO0 {M4x10L

10 | Needle Bar Reciprocating LeverBlock | CE 0209000000 40 |Flat Fillister Head Screw SM600906CCO0O0 |9/64%x40%6L

11 |Hollow Set Screw SM820803TNOO |1/8%44%3L 41 |Silencing Packing CE0234000000

12 |Round CountersunkHead Screw | SM2 00906 SA 0 0 [9/64%40%6L 42 |7.24mm Dia. Coliar CE0240000000

13 |{Set Screw 11/64%40%4.5L || 43 |Nipple Spring CE0216000000

14 |Hollow Set Screw $S8204080TNO [M4ax%8L 44 | Nipple Drive Shaft Bushing CE0213000000

15 |Hexagon SocketHeadCapScrew | SS6204200CCO0 [M4%20L 45 | Nipple Dirive Shaft CE0214000000

16 | No.1 Needle Bar Rotating Bevel Gear | CE0210000000 46 | Presser Foot Spring CE0224000000

17 |No.2 Needle Bar Rotaing BevelGear [CE 0211000000 47 |FlatFillister Head Screw SM600910CCO0O0 |9/64%40%10L

18 [Nipple Lifting Sleeve CE0218000000 48 |Presser Lifter CE0223000000

19 [Lifting Sleeve Key CE0219000000 49 |Hollow Set Screw SS8205050TNO |[M5x5L

20 |Lifting Sleeve Collar CE0218200000 50 |[Fulcrum Spring CE02280000600

21 |Nipple Connecting StudB [CE0220000000 51 | Presser Return Spring Base CE0225000000

22 |Nipple CE0222000000 52 | Presser Foot Return Spring CE0226000000

23 [Needle PHC70000 %%%% [PH-C70 53 |Bracket Collar CE0227000000

24 {Hollow Set Screw S58204050TNO [M4xsL 54 | Hexagon SocketHead CapScrew | SS6203120CC0 [M3%x12L

25 |Countersunk Head Screw | SM100903 SA00 |9/64%40%3L 55 |Standard Presser Bracket |CE0229000000

26 |Hollow Set Screw SM820903TNOO |9/64%40+%3L 58 |Presser Connecting Stud CE0230000000

27 |Flat Fillister Head Screw SM600904TNQOO |9/64%40%4L 57 |Presser Set Screw CE0231000000

28 |Set Screw SMB800906TNOO |9/64%40%6L 58 |Presser Foot CE023200%%%«%

29 |Hollow Set Screw SS8205100TNGQG |M5%10L 59 |Presser Rubber Ring CE0233000000

30 |Nipple Connecting StudBSpacer [CE0221000000 60 | Needle Bar Case Front Cover CE0232010000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMCE-S NEEDLE BAR CASE

CE-7
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
61 |Truss Head Screw SM010906 SA00 |9/64%40%6L
62 | Needle Bar Positioning Gauge A CE0242A00000 :
62 | Needle Bar Positioning Gauge B CE0242B000O0O
63 | Needle Bar Positioning Gauge CE0243000000
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



CE-8

X-AXIS DRIVE SYSTEM

TMCE-S

(9310)

LSIMA

A

A

y
i

e

/4

(




TMCE-S X-AXIS DRIVE SYSTEM

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.

CE-8

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

3  |HexagonSocket Head CapScrew | SS6208350CCO0 |M8%35L 37 |Limit Switch PBOO1000SPOO

4 |Spring Washer M8 38 |Actuator MS6602000000

5 |Plain Washer M8 39 |Pan Head Screw $SS4103140SDO0 |M3%14L

6 |Drive Spacer A EF082900 % *%%% 42 |Hexagon Socket HeadCapScrew | SS6206150CC 0 |[MB%15L

7 |X-axis Frame Rail A EFO704A1%%%% 46 |Needle Bearing HK1812000000 |HK-1812

8 | X-axis Frame Rail B EF0704B1%%%% 47 |15mm Dia. NeedleCollar |EF0208000000

9 | HexagonSocket HeadCapScrew [SS6204120CCO0 |[M4%12L 48 |Hollow Set Screw SS8205050TNO [M5%5L

10 |Spring Pin 4P %121 49 | Driver-side Timing Pulley EFC705010000

11 |Tension Base EG0707000000 " 50 |Hollow Set Screw $S8206060TNO|M6%6L

12 |Hexagon Bolt $59305150SD0 |M5%15L 51 |Hollow Set Screw SS8206050TNO |M6%5L

13 |Tension Liner EG0710000000- 56 |Flat Fillister Head Screw SS6004120SCO0 |M4x12L

14 |Tension Rivet Plate EG0709000000 57 |Belt Catcher Plate EF0708000000

15 |CountersunkHead Screw | SS1104100SDO0 |M4%10L 58 [No.1 Roller Set EF0709000000

16 |Tension Bearing Case B EG0O706B00000 59 {No.1 Roller EF0709100000

17 |Hexagon Bolt $S9305200S8SDO0 [M5%20L 60 |Liner Plate EF0:709200000

18 |Spring Washer : M5 61 |Ball Bearing LF12802Z20000 |LF-1280ZZ

19 [Plain Washer M5 62 |Roller Set Screw EF0710000000

20 |Tension Shaft EG0711000000 63 |[Timing Belt T1025000%%%x%|[T10-256

21 |Hollow Set Screw SS8204050TNO |M4ax5L 71 |Roller Base Guide Pin CE0718000000

22 |Tension-side Timing Pulley Set EF0706S00000 72 |Hexagon SocketHead CapScrew | SS$S6205120CCO0 {M5%12L

23 | Tension-side Timing Pulley EF0706000000 74 |LS Dog CE0710010000

24 |Tension Pulley Spacer EF0707000000 75 |Hexagon Bolt $SS9303060SDO0 |M3%6L

25 |Needle Bearing HK1210000000 |HK-1210 76 |Plain Washer M3

26 |Tension Spacer EG0712000000 77 |N-Coupling N15015000000 |N-15-15

27 |Tension Plate EG0708000000 81 |Hexagon Socket Head CapScrew | SS6208200CCO0 [M8%20L

28 |Plain Washer M4 82 | X-axis Driver Frame A EGO702A2% % %%

29 |Hexagon Bolt S$S9306650SD0 |M6%65L 83 |X-axis Driver Frame B EFEGO0T702B2 %% %%

30 |Hexagon Nut M6 84 [Bearing Case Plate BR EGR705B10000

33 |Fixture Base EG0730000000 85 |Bearing Case Plate BL EGL705B10000

36 |Adjusting Knob EG0731000000 21 |Limit Switch Base A EG0O727A10000



TMCE-S X-AXIS DRIVE SYSTEM

CE-8
Ref No. Description Part No. Remark Ref No. Description Part No. Remark

92 |LS Dog Base CE0719010000

93 |Roller Pin Spacer EG0770000000

94 |Driver ReinforcingShaft |EG0741000000

95 |Hexagon Socket Head CapScrew [ SS6205100CCO0 |[M5%10L

96 |X-axis Drive Shaft CE0705020000

97 |Pulse (Stepping) Motor LG6404000000

98 |X-axis Feed Plate A CE0708A30000

99 | X-axis Feed Plate B CE0708B30000

100 |Presser Roller Base EG0715020000

105 |Bearing Pin A CE0722010000

106 |Bearing Pin B EG0779010000

107 |X-axis Roller Cover

MX0714020000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



CE-9

Y-AXIS DRIVE SYSTEM

TMCE-S

NI A\
2@ =

) (&)
3 &

(9310)

TAJIMA




TMCE-S Y-AXIS DRIVE SYSTEM

E-9

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

3 | HexagonSocket Head CapScrew | SS6208250CC0 [M8%25L 37 |Lengthwise FrameRailA |EF 0703 A1 % % %%

4 | Spring Washer M8 ’ 38 |Lengthwise FrameRailB |[EF0703B1 %% %%

5 |Plain Washer M8 39 |Spring Pin 4P % 12L

6 |Driver Spacer B EF083000 %% %% 41 |15mm Dia. Needle Coliar {[EF 0208000000

7 |Driver Spacer C EF083100 %%*%% 42 |Hollow Set Screw SS8205050TNO |M5%5L

8 |Tension Base EG0O707000000 43 |Needle Bearing HK1812000000 [HK-1812

9 |Hollow Set Screw SS8205080TNO |M5%8L 45 | Hexagon Socket Head CapScrew | SS 6206 150CC0O |[ME*15L

10 |Tension Rivet Plate EG0709000000 51 | Driver-side Timing Pulley EF0O705010000

11 |Countersunk Head Screw | SS1104100SDO0 |M4%10L " 52 |Hollow Set Screw SS8206060TNO |MEx6L

12 |Tension Bearing Case A EG0O706A00000 53 |Hollow Set Screw $S8206050TNO |[MB%5L

13 |Hexagon Bolt $S§9305200SD0O |[M5%20L 54 |Belt Catcher Plate EF0708000000

14 |Spring Washer M5 55 |[No.1 Roller Set EF0709000000

15 |Plain Washer M5 56 |No.1Roller - EF0709100000

16 |Tension Shaft EG0711000000 57 |Liner Plate EF0709200000

17 |Hollow Set Screw SS8204050TNO |M4x%5L 58 |[Ball Bearing LF12802ZZ0000 |LF-12802Z
- 18 | Tension-side Timing Pulley Set EF0706S00000 59 |Roller Set Screw EF0710000000

19 | Tension-side Timing Pulley EF0706000000 60 |Timing Belt T1025000 %% %% |T10-25

20 |Tension Pulley Spacer EF0707000000 62 |Flat Fillister Head Screw SS6004120SCO0 |M4x12L

21 |[Needle Bearing HK1210000000 |HK-1210 64 |Roller Base Guide Pin CE0718000000

22 |Tension Spacer EG0712000000 65 |Hexagon Socket Head CapScrew | SS56205120CCO |[M5%12L

23 |Tension Plate EG0708000000 73 |Countersunk Head Screw |SS1104080SDO0 [M4*%8L

24 |HexagonSocket Head CapScrew | SS6204120CCO0 [M4x12L 77 |Roller Washer EF0726000000

25 |Plain Washer M4 78 |Roller Guide EF0725000000

26 |Hexagon Bolt $S93066508D0 |[M6%85L 79 | Round Fillister Head Screw SM700905SC00 |9/64%40%5L

27 {Hexagon Nut Mé 80 |Y-axis Rail, Front R EFO0714RO%»%%%

32 |Fixture Base EG0730000000 81 |Y-axis Rail, Front L EFO0714LO0%%%%

33 }Adjusting Knob EG0731000000 82 |Hexagon SocketHeadCapScrew [ SS6204150CC0 [M4%15L

34 |Limit Switch PB0OO1000SPOO 83 |Rail Spacer EF0716000000

35 |Actuator MS6602000000 84 |Front Rail Holder EF071500%%%% :

36 |Pan Head Screw S541031408D0 |[M3%14L 85 |Round Head Wood Screw 4.5P %20L

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMCE-S Y-AXIS DRIVE SYSTEM

CE-9

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

87 |LS Dog CE0710010000 131 |Y-axis Feed Connecting Plate A CEO0703A4%%%%

88 |Hexagon Bolt $SS$303060SDO0 |[M3%6L - 131 |Y-axis Feed Connecting Piate B CEO0703B4 %% %% |WithCut

89 |Plain Washer M3 132 |Presser Roller Base EG0715020000

90 |N-Coupling N15015000000 |N-15-15 136 | X-axis Roller Cover MX0714010000

92 |Hexagon Socket Head CapScrew | SS6208400CC 1 |M8%40L 138 | Y-axis Feed Plate, Front Set EGO0719S5%%%%

93 |Motor Base Spacer EF082800%%%% 139 |Y-axis Feed Plate, Front EGO071904%%x%%

94 |Hexagon Nut M8 140 |Y-axis Feed Plate Front Pin EG0777010000

98 |Driver Reinforcing Shaft EG0741000000 141 |Bearing Pin A CE0722010000

99 {Hexagon Socket Head CapScrew | SS6205100CCO0 [M5%10L ' 142 |Bearing Pin B EG0779010000

100 |Y-axis Driver Frame A CEO701TA2%%%% 143 | X-axis Roller Cover MX0714020000

101 |Y-axis Driver Frame B CEO701B2%%%% 144 |Frame Catcher Plate MX0313010000

102 |Bearing Case Plate BR EGR705B10000 145 |Roller Attaching Bracket EG0772010000

103 |Bearing Case Plate BL EGL705B10000

104 |Y-axis Feed Plate RearA |CE 0706 A2 0000 |NoSWHole

104 |Y-axis Feed Plate Rear B CE0706B20000 |WithSWHole

111 |Limit Switch Base B EG0727B10000

112 |LS Dog Base CE0718010000

113 {Roller Pin Spacer EG0770000000

114 |Y-axis Drive Shaft A CEO704A2%%%%

119 |Hexagon Socket Head CapScrew | $S6204 06 0CC 0 |Méx6L

120 |Roller Pin EG0773000000

121 |Hexagon Nut ; M4

122 {Roller EG0O774000000

123 |E-ring E30000000000 |E-3

125 |Pulse (Stepping) Motor LGB405000000

127 |Puise Motor Base FH0O702000000

128 |Hexagon Socket Head CapScrew | SS6208200CC0O [M8%20L

129 |Y-axis Drive Shaft B CEO0O704B3%x*%%%

130 |Y-axis Feed Plate Rear A CED706A40000 |NoSWHole

130 |Y-axis Feed Plate Rear B CE0706B4 0000 |WithSW Hole

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMCE-S TENSION BASE CE-10

(9310)




TMCE-S TENSION BASE

CE-10

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 |Tension Release Motor CE9102000000 |2RK6GK-C2-S3 31 |Tension Release Pin CE0938000000

2 |Gear Head 2GKO0OB60KO000O00 [2GK-60K" 32 |Tension Collar EF0906000000

3 |Pan Head Screw $SS4104600SD1 |M4ax60L 33 |Insulation Disk EF0903000000

4 | Tension Release Motor Base CE0928000000 34 |Tension Stud EF0902000000

5 |Hexagon Socket Head CapScrew | SS6205200CC0 |[M5%20L 35 |10mm Dia. Collar EF0924000000

6 | Micro Switch Contact Point CE0941000000 36 |Tension Release Collar CE0944000000

7 |Hollow Set Screw $S8204050TNO |[M4ax5L 37 |Tension Release Bearing Case EF0921A00000

8 |Limit Switch LE66020060000 |V-5-1C244 38 | Thread Take-up Spring Am Trigger Spring| CE 0937000000

9 |Actuator MS6602000000 |VAL-2 * 39 Thread Take-up Spring AmBase | CE 0932000000

10 |Pan Head Screw SS4103150SE0Q |M3x%15L 40 |Spring Hook Pin CE0930000000

11 |Plain Washer M3 41 | Round Countersunk Head Screw SM200906SA00 |964%x40%6L

12 |8mm Dia. Joint CE0940000000 42 | Thread Take-up Spring LiftingPlate | CE0933000000

13 |Hollow Set Screw SS8206060TNO |M6%6L 43 |Stepped Screw 9/64 % 40 % 2.5L

14 |No.2 Tension Base CE0929000000 44 |Cam Roller Shaft CE0934000000

15 | Hexagon Socket Head CapScrew | SS6205120CCO0 [M5*12L 45 [Hexagon Nut 9/64 % 40

16 |Switch Lever CE0939000000 |VAVS 46 |Thread Take-up Spring DriveArm [CE 0931000000

17 |Spring Pin 3P %15L 47 |Needle Bearing HK1010000000 |HK-1010

18 |[Thread Take-up Spring CE0935000000 48 [10mm Dia. Joint CE0818000000

19 |Stepped Screw CE0936000000 49 |Piain Washer M4

20 | Round Fillister Head Screw SM700906SA00 [9/64%40%6L

21 [Cord Clamp

22 |Hexagon Socket Head CapScrew [ SS6205150CCO0 |[M5%15L

23 |Plain Washer M4

24 |Thread Guard Disk MO1060000000 |M-1060

25 | Thread Course Tension Stud EF0914000000

26 |Felt Packing EF0904000000

27 | Thread Course Tension Disk EF0913000000

28 |Tension Spring EF0908000000

29 |Adjusting Screw EF0909000000

30 |Spring Hook EF0910000000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.







TMCE-S BAR SWITCH BOX

CE-11
Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 |Bar Switch Box MS5800000000

2 |Limit Switch Z-15GW22-B

3 |Bushing EF1107000000

4 |LS Dog EF1104000000

7 [Return Spring EF1106000000

9 |Round Head Wood Screw 4P % 16L

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMCE-S EMBROIDERY FRAME CE-12

(9310

-~ (9310)

TAJIMA




TMCE-S EMBROIDERY FRAME CE-12

Ref No. Description Part No. Remark Ref No. Description ‘ Part No. Remark

8 |Truss Head Screw SS0105080CBO |[M5%8L 60 |CornerLiner MX0314000000

9 |ScrewRing EF0303000000 62 |[No.1 Cork Set EG0321020000

13 |Border Frame Crosswise Sash CE080800%%%% 63 |No.3 Cork Set EG0325010000

17 |Truss Head Screw SS0105120CBO |M5*12L 64 |Right Side Y-axis Sash Felt MX030901%%%x%

21 |Truss Head Screw $S0104050CBO |[M4xbL 65 |No.5 Cork Set MX0315020000

22 |inner Frame AttachmentC [EF 0311000000

23 |Pan Head Screw S854104050CDO0 [M4x%5L

24 |inner Frame AttachmentA |EF 0309000000

25 |Inner Frame AttachmentB |[EF 0310000000

26 |Hexagon Socket Head CapScrew | SS6204150CC 0O [M4x15L

27 |Border Frame Clip EF030700%%%x%

28 |Truss Head Screw SS0104080CBO |M4%x8L

32 |Crosswise Sash Rail MEO030700%%%%

34 | Border Frame Crosswise Sash B CEO0O808BO x%%%

35 |Border Frame Lengthwise SashR | CE 08 0 SR 1 % % % ¥

36 {Border Frame LengthwiseSashL | CE 080 9 L 1 % % % %

40 |No.4 Felt EG0317000000

41 |Middle Sash CE083702%%%%

46 |Base Frame Sash Set CEO0BOT7056%%%%

47 |Frame Sash, Rear CEO080715%%%%

48 |Frame Sash, Front CE0BO0725%%%%

49 |Right Side Y-axis Sash CE080735%%%%

50 |Frame Sash, LengthwiseB|CE 080 7 4 2 % % % %

51 |Truss Head Screw SS0105100CBO |[M5%10L

52 |Right Corner MX0306000000

53 |Left Corner MX0307000000

56 |Rail Plate, Lengthwise MX031000 %%%%

57 |Rail Plate, Crosswise MX031100%%%%

58 | Embroidery Space Indicator MX0312000000

59  |Embroidery Space Indicator PlateNut | SF 0314000000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMCE-S OPERATION PANEL BOX CE-13

TANMA



TMCE-S OPERATION PANEL BOX

CE-13
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1 |Operation Panel Box CE5201A00000
2 |Panel Card LES56202000000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



TMCE-S POWER SUPPLY BOX CE-14

—
o

ey

OO 6

®

®

®

—

) @ @O © OO0 ©

(ew]

@

G

=)




TMCE-S POWER SUPPLY BOX

CE-14
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1 | Power Supply Box CE5604010000
‘2 |Relay Card LEB602000000
3 |Transformer PB003300TVO0O
4 |No Fuse Breaker PBOOO300KAOQ
5  |Electro-magnetic Contactor PB000200KMOO
6 |Surge Absorber PBOOOB6O0O0RSO00
7 |Surge Absorber PB0OO200RSO00
8 |Electralytic Condenser PB0OO0O1000CAO0O
9 |Glass Tube Fuse PA5002600000
10 |Glass Tube Fuse PAS5002A00000
11 |Glass Tube Fuse PA5002500000
12 |Diode PB001100DS00
13 |[Condenser PB000300CCO0O
14 {Fan PB0OO100BFO0O
15 |Receptacle PBOOO0O30COPAO0OO
16 |BP Card CE5602000000
17 |Thermmal Relay PBOOO4COKADO
18 |Air Filter PB00O0200ZMOO
19 |Glass Tube Fuse PA5042A00000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.




TMCE-S DRIVER BOX CE-15

(9310

TAJIMA




TMCE-S DRIVER BOX

CE-15
Ref No. Description Part No. Remark Ref No. Description Part No. Remark
1 Driver Box EHM5403010000
2 |Driver Card (PC Board) EH5404010000
3 |Driver Box LG5401000000
4 [Driver Card (PC Board) LG5402000000
5 |Fan PB0OOO700BFO00O
6 |{Driver Box Front Panel EH54050000600
7 |AirFilter PB0O0OO0600ZMOO
8 |Driver Box Front Panel LG5405000000
Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



CONTROLLER BOX CE-16

TMCE-S

M

(9201)

I




TMCE-S CONTROLLER BOX

CE-16
Ref No. Description Part No. Remark Ref Ne. Description Part No. Remark
1 |Controller Box CE5101000000
2 |Master Card LE5102A00000
3 [Slave Card LE5103A00000
4 |Memory Card EF5102000000
5 (/O Card LE5105010000
7 - |Mother Board LE5108000000
8 |Fan PB0O0OO0O100BFOO
9 |Noise Filter PB0OO0O200FMO0O
10 |Receptacle PBOOO0O100PACO
11 |Transistor PB0OOOS500TROO
12 |DC Power Supply PBO0O1300PWOO
13 |Diode PB001200DS00
14 |Transformer PB002400TVO0O
15 |Electrolytic Condenser PB001200CA00
16 |Air Filter PB000200ZMOO
17 |C-Joint 2 Card CE5102010000

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.




TMCE-S MAIN SHAFT MOTCR ASSEMBLY CE-17

(9310)

-

AdlMA

i




TMCE-S MAIN SHAFT MOTOR ASSEMBLY CE-17

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 Main Shaft Motor Assembly EF6200D000O0O

2 |Main Motor Control Box EF6201A10000

3 |Control Card (PC Board) EF6202000000

4 | Reverse-phase Detecting Card (PCBoard) | EF 6 203000000

5 [Transformer PB002700TVO0O

6 |Glass Tube Fuse PA5012800000

7 |Main Shaft Motor EF6204D00000O0

8 |Motor Pulley CE0821000000

9 [Hexagon Nut M10%P1.0

10 |Spring Washer M10

11 | Main Shaft Motor Spacer A EF0837A00000 0.5t

11 | Main Shaft Motor Spacer B EF0837B000O0O0 |1t

12 |Hexagon Bolt $59310350CC0 |[M10%35L

13 |Plain Washer M10

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



CE-18

MAIN SHAFT MOTOR MAINTENANCE PARTS

TMCE-S

(9201)

TAJIMA




TMCE-S MAIN SHAFT MOTOR MAINTENANCE PARTS CE-18

Ref No. Description Part No. Remark Ref No. Description Part No. Remark

1 Base K11M97899141

2 |Shielded Ball Bearing K11M86203279 {6203

3 |Shielded Ball Bearing K11M86204379 (6204

4 |Middle Bracket K11M38212620

5 | Clutch Coil Assembly K11M09025901

6 |Drive-member Assembly |K11M09025802|2P

7 |Shielded Ball Bearing K10586302273]6302

8 |Driven-member Assembly |K11M09025903

9 |Key K10592511118 |5%¥56%18

10 |Clutch Shaft (Taper) K11M97103605

11 |Woodruff Key K108592531413[4%30

12 |Armature (Lining) K11M72220983

13 |{Shielded Ball Bearing K10S86202379|6202

14 |{Load Side Bracket K11M38212582

156 |Filter K11M98483503

Note: As for parts with marks # or %, please follow our instructions on Table of Contents, in your parts order.



